
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Desalination: Brine and 
Residual Management 

Projet WWIR N°RI024 

Shakeela MASNOON & Karl GLUCINA

Version 1 – October 2011

Réf. : RI024_PEP_KG/sm/18695

 





Desalination: Brine and Residual Management  

CIRSEE- PEP – RI024_Réf. KG/sm/18695 - 3/91 - 19/10/2011 

 
Global Water Research Coalition 
 
In 2002 twelve leading research organisations 
have established an international water research 
alliance: the Global Water Research Coalition 
(GWRC). GWRC is a non-profit organisation that 
serves as a focal point for the global 
collaboration for research planning and 
execution on water and wastewater related 
issues.  
 
The Coalition focuses on water supply and 
[...]
• Periodic rinsing and 
acid wash are 
required for 
cleaning of woven 
surfaces. 

• Residuals need to 
be disposed of in 
landfills. 

 
 
 
Several methods have been investigated for 
recovery of chemical components in the brine 
discharge for additional applications. Such as 
experiments to use electrodialysis and 
elctrochlorination technologies (Davis 2006, 
Kumar et al. 2006 cited in Xu et al. 2009) to 
recover useful products from RO brine 
discharge.  
The SAL-PROC is a full-scale application to 
recover beneficial salts from RO brine discharge 
and has been successfully tested in pilot studies 
as well as in the field.  
 

4.6.5.1. SAL-PROC 

SAL-PROC™ is a patented process of Geo-
Processors USA, Inc. (Glendale, California).  
The process was designed to facilitate the 
sequential or selective precipitation and 
extraction of specific dissolved chemical 
compounds and salts from saline waters.  The 
process involves multiple chemical processing 
with evapo-cooling and crystallization steps for 
recovery of valuable by-products. No hazardous 
chemical is used in the process. The final 



Desalination: Brine and Residual Management  

CIRSEE- PEP – RI024_Réf. KG/sm/18695 - 36/91 - 19/10/2011 

product of the Sal-Proc system is a refined 
chemical salt that may have commercial value. 
Depending on feed water quality these salts may 
include gypsum-magnesium hydroxide, 
magnesium hydroxide, sodium chlorite, calcium 
carbonate, sodium sulphate, and calcium 
chloride (USBR 2009). 
 
Geo-Processor has developed a model that 
consists of two subsystems, including one or 
more selective salt recovery steps that are 
linked with RO desalination, thermo-mechanical 
brine concentration, and crystallization steps. A 
desktop modelling exercise enables the 
selection of an appropriate ZLD process 
scheme. The selected ZLD systems utilize 
multiple reaction steps using lime and soda ash 
to produce carbonated magnesium, calcium 
carbonate, and a mixed salt. The overall system 
recovers the entire flow and can generate high-
quality water. However, SAL-PROC is not a 
stand-alone brine discharge treatment 
technology and requires incorporation of one or 
more desalination technologies to reduce 
volume significantly. It acts as a product 
recovery process. The suitability of using SAL-
PROC depends upon the water quality and type 
of application (Drewes 2009, USBR 2009). A 
simplified schematic of SAL-PROC is shown in 
Figure 30 below. 
 
 

 
Figure 31: A simplified schematic of SAL-PROC TM 

 
Large scale-pilot trials and public 
demonstrations of SAL-PROC have confirmed 
that this technology has the capacity to convert 
a number of brine waste streams into 
marketable products (precipitated salts) while 
achieving zero liquid discharge. 
 
The major advantage of implementing this 
process is that it can recover marketable 
products. Also it is designed to be highly 

modular and readily integrated into other unit 
processes. Whereas main consideration of SAL-
PROC systems is that infrastructure 
requirements may be relatively high, and will 
likely require significant footprint to 
accommodate chemical reagent storage and 
product salt storage. (Drewes 2009) 
 

4.6.6. Dewvaporation 

Dewvaporation is a thermal distillation method of 
desalination that involves evaporation process 
followed by dew formation.  The main goal of 
this technology is to provide a less expensive 
desalination method for small-scale applications. 
Also the Dewvaporation technology could be 
potentially applied for volume reduction of brine 
in Zero Liquid Discharge plants.  
 
 

 

Figure 32: Schematic of AltelaRain TM process 
(Godshall 2006) 

 
The DewVaporation system consists of a tower 
with two compartments separated by a heat 
transfer wall, one for evaporation and one for 
dew formation (Figure 31). The system using air 
as carrier-gas evaporates water from brine feeds 
and condenses respectively, to form a relatively 
pure condensate at atmospheric pressure. In 
Dewvaporation process air is introduced into the 
bottom of the evaporation chamber at an 
ambient temperature. Simultaneously the heat 
transfer wall is wetted with brine by feeding it to 
the top of the evaporation chamber.  As the air 
flows upwards its temperature rises because of 
heat transfer walls and evaporate water from the 
brine. The remaining water, now concentrated 
salts, exits from the bottom of the tower and 
warm saturated air rises to the top of the tower. 
Energy in the form of steam is added to the 
tower at this point, saturating the air. This hotter 



Desalination: Brine and Residual Management  

CIRSEE- PEP – RI024_Réf. KG/sm/18695 - 37/91 - 19/10/2011 

saturated air is then sent to the condensation 
side of the heat transfer. As the air travels down 
the condensation chamber it cools and begins to 
condense. The condensation releases heat 
through the heat transfer surface to the 
evaporation side. Pure distilled water 
condensate leaves the condensation side of the 
tower at the bottom of the tower. The 
concentrate is collected from evaporation 
chamber and sent for further treatment. 
 
Heat sources for dewvaporation can be 
combustible fuel, solar, or waste heat. Since the 
evaporation occurs at the liquid-air interface and 
not at the heat transfer wall no scaling problems 
are encountered. 
  
The Dewvaporation concept was developed at 
Arizona State University. Dewvaporation has 
been pilot tested extensively. However, no full-
scale application of this process for desalination 
and RO concentrate treatment exists (USBR 
2009). DewVaporation has only been 
demonstrated for small applications of 100 gpd 
to 5,000 gpd. Research is being done to prove 
the technology can maintain 95 percent recovery 
of the saline feed water. The technology is still 
being tested and there have been improvements 
on the tower design and operation of heat 
sources (CASS 2006). 
 
Currently Altela Inc. is manufacturing this 
technology under the trade name of  
AltelaRainSM (schematic shown in Figure 31) 
.The process designed by AltelaRainSM can treat 
approximately 4,000 gallons per day of 
produced water with TDS in excess of 60,000 
mg/L. The AltelaRainSM system can reduce brine 
discharge volume by as much as 90% (Godshall 
2006). 
 
The Dewvaporation works at ambient pressures 
and low temperatures thus drastically reducing 
energy costs. Also the unit is built of thin plastic 
films to avoid corrosion and to minimize 
equipment costs. Other potential benefits are 
low operating capital costs and small footprint.  
On the other hand, potential considerations in 
the use of this process include the requirement 
of large heat transfer areas, the impact of 
ambient weather, and the need for a low-
temperature sink to permit condensation.  
 
 
 
 
 
 

Table 20: Advantages and Constraints of 
DewVaporation 

Advantages Constraints 

• The DewVaporation 
towers were reliable 
and ran constantly for 
extended periods of 
time 

• The towers could 
process high TDS feed 

• Dewvaporation 
produces high-quality 
(distilled) water. 

• Solar or waste heat 
can be used to power 
the unit. 

• Operation is less 
complex than thermal 
and RO based 
concentrate 
management options. 

• Operation cost is low 
due to moderate 
operating temperature 
and atmospheric 
pressure. 

• Plastics heat transfer 
walls reduce capital 
cost and eliminate 
corrosion concerns. 

• No full-scale units 
are in service, 

• No data exist on 
full-scale 
performance or on 
capital and O&M 
costs. 

• Dewvaporation 
results in lower 
water recovery 
(30 to 40 percent) 
(USBR 2009) 

• Small amounts of 
distillate were 
produced from 
each tower (5-8 
gallons/hour), and 

• The energy 
multiplication 
factor was 
approximately 2.5 
(while theory 
predicted an 
energy 
multiplication 
factor of 5). 

 

 
 
 

4.7. Treatment of Process 
Residuals 

The RO filters in reverse osmosis plants need to 
be backwashed intermittently to maintain their 
efficiency. Filters are backwashed with either 
filtrate or brine and the frequency depends on 
the quality of the raw water. This backwash 
water is a major process residual.  The residuals 
from backwash contain natural suspended solids 
and sludge together with coagulants and 
residual disinfectants.  These residuals are 
either discharged into the sea or are dewatered 
and the sludge is disposed of in a landfill.  
 
Many smaller RO plants and all of the UF plants 
discharge the backwash waters without 
treatment. But a growing number of RO plants, 
with conventional pre-treatment, treat the 
backwash stream onsite before disposal. The 
stages of a conventional treatment process for 
process residual are (Mauguin and Corsin 2005, 
Lattemann 2010, Mickley 2009). 
 
 
 



Desalination: Brine and Residual Management  

CIRSEE- PEP – RI024_Réf. KG/sm/18695 - 38/91 - 19/10/2011 

i- Neutralization: 
 
First, waste water streams (e.g. chemical 
storage, chemical cleaning and preservation of 
RO membranes) containing chemicals are 
collected separately in a retention basin for 
neutralization and detoxification by dosing acid 
(e.g. HCl) and caustic (e.g. NaOH) and 
flocculated by means of adding coagulant (e.g. 
FeCl3) prior to further treatment. 
 
Backwash water streams from pre-treatment 
and post-treatment sections with high 
suspended solid content are collected in a 
backwash wastewater basin. Already neutralized 
chemical wastewater from neutralization is 
added to backwash wastewater basin 
 
ii- Sedimentation: 

Collected wastewater streams are then 
transferred to sedimentation section of the 
wastewater treatment system on a continuous 
basis. To aid sedimentation and settling, 
flocculants can be added into the feed of the 
sedimentation stage. To separate sludge flakes 
from clear water, a special kind of clarifier called 
lamella clarifier is used. The flakes get 
accumulated on the lamellas and slide down to 
the bottom of the clarifier. 
 
iii- Sludge thickening: 

Sludge generated in lamella clarifier of 
sedimentation part is transferred to sludge 
thickener tank to further concentrate sludge 
content before dewatering. The overflow of the 
sedimentation system is water with low turbidity 
(clear water), which may be discharged to sea 
given the condition that turbidity is within allowed 
limits. If not, treated backwash water is returned 
to pre-treatment section of RO plant. The 
clarified water from sludge thickener tank is 
transferred back into backwash wastewater 
basin upstream the sedimentation system. 
 
iv- Sludge dewatering: 

For sludge dewatering, centrifuge and filter 
press technologies are generally applied where 
drier solids are produced. For the improvement 
of filtration efficiency of sludge dewatering 
system, appropriate type of flocculants can be 
dosed into dewatering system feed lines before 
entering the centrifuge or filter press. Thickened 
solids discharged from sludge dewatering unit 
should be in the form of a cake with a dry solid 
(DS) content of around 20%. The cake is 
discharged to be disposed to landfill according 

to local solid disposal regulations. If dissolved air 
flotation (DAF) is applied in the pre-treatment of 
RO, floating sludge layer from DAF units is 
directly fed into sludge dewatering unit. A 
schematic view of filter backwash wastewater 
treatment plant is shown in Figure 31. 
 
The presented treatment approach of 
conventional treatment is a cost effective 
solution in general. It has been applied in 
Australian SWRO desalination plants in Gold 
Coast, Perth I and Sydney for treatment of pre-
treatment backwash wastewater before 
discharge (Lattemann 2010).  
 
The specific wastewater treatment plant scheme 
for a selected site is however subject to 
individual assessment, considering project and 
local site data. 
 
 

4.8. Evaluation of Brine 
Disposal Methods 

The environmental risks related to brine 
discharge can be minimized by selecting an 
‘optimal’ disposal method. There are several 
brine disposal techniques in practice worldwide, 
as discussed in the previous section. But there 
is no single best practice for brine 
disposal. A site-specific approach is 
required when determining the appropriate 
method of  brine disposal and often one 
single method of disposal is not adequate. 
 
Surface discharge of brine is the most 
commonly used and least expensive disposal 
method in practice today (Mickley 2009, USBR 
2009). Minimal adverse impacts are expected if 
rapid mixing and dilution are ensured in the 
discharge zone (Lattemann and Höpner 2008, 
Ahmed et al., 2001).  
 
Evaporative ponds are an ideal method of 
disposal but can be cost prohibitive because of 
the large amount of land needed and the 
undesirable aesthetic component of the ponds. 
However, evaporative ponds allow minimize 
impacts to marine environments and allow for 
the remaining solids to be reused or disposed of 
appropriately in a landfill.  
 
Deep well injection disposes of brine 
underground to be diluted within an existing 
aquifer system. Although, it requires a 
comprehensive hydro-geological investigation to 
ensure that existing or adjacent groundwater 
resources will not be contaminated and that the 



Desalination: Brine and Residual Management  

CIRSEE- PEP – RI024_Réf. KG/sm/18695 - 39/91 - 19/10/2011 

aquifer system has the capacity to sustain 
injection indefinitely. 
 

 
Figure 33: Schematic diagram of filter backwash 

waste water treatment process from pre-treatment 
of SWRO 

(Mauguin and Corsin 2005) 
 
The brine minimization techniques used to 
increase membrane system recovery are mostly 
based on extensive pre-treatment of feed water 
or a two-stage membrane system or inter-stage 

treatment prior to the second membrane stage. 
Such additional recovery processes increase the 
costs and if feed water has high hardness levels 
the treatment may require additional chemicals.  
 
In a zero liquid discharge (ZLD) system, 
by using evaporators brine volume can be 
reduced to about 5% of the feed volume. The 
brine evaporator slurry is then sent to the 
crystallizer, where about 95% of this feed can be 
reclaimed as distillate. Another ZLD approach 
can be using deep well injection in conjunction 
with evaporation ponds.  
 
Conventional zero liquid discharge technologies 
are very energy and cost intensive. There are 
particular considerations in order to reduce 
these costs e.g. by coupling membrane systems 
prior to the thermal evaporative systems of ZLD. 
Cost-effective zero liquid discharge (ZLD) 
techniques can potentially enable the 
desalination of especially brackish water 
resources in water-scarce regions. 
 
Thus there have been many developments in 
terms of brine minimization and ZLD in recent 
years but still there is need for further research 
to produce cost effective techniques. 



Desalination: Brine and Residual Management  

CIRSEE- PEP – RI024_Réf. KG/sm/18695 - 40/91 - 19/10/2011 

5. Energy Recovery from Brine Discharge 

The reverse osmosis desalination process uses 
high amount of hydraulic pressure to force 
purified water through a semi-permeable 
membrane filter. A significant part of this energy 
is accumulated within brine discharge that 
leaves the system. Hence energy recovery 
devices are used in order to recover pressure 
from the brine discharge and return it to the 
process. Two types of energy recovery concepts 
are currently employed in specific situations to 
reduce the energy demand. 
 
 

5.1. Energy Recovery Turbine 
(ERT) 

The turbine based centrifugal energy recovery 
devices (ERD) are especially used in RO 
systems that employ a second pass RO unit to 
further purify permeate from the primary RO 
system while treating high TDS feed water. In 
such cases, with the help of a Pelton turbine or a 
hydraulic turbocharger energy is recovered from 
the primary RO high pressure reject stream to 
help drive the second RO system.  
[...]
desalination plants into the Gulf can amount to 
23.7 metric tons (t) of chlorine, 64.9 t of 
antiscalants and 296 kg of copper. 
 

Also brine discharge and cooling water from 
thermal distillation plants cause thermal pollution 
in the discharge site and may change the 
ambient temperature profiles.  
 
 

6.2. Impact on Marine Ecology 

The brine disposal into the ocean affects the 
marine ecology in the vicinity of the outlet due to 
the higher salinity and potential presence of 
additional chemicals introduced in the 
desalination processes (Einav et al. 2002).   The 
level and extent of impact may vary depending 
on both, the physico-chemical properties 
(discussed in detail under topic 3) of the brine 
discharge and the hydrographical and biological 
features of the receiving water (UNEP 2008).   
The hydrographical features of seas like 
bathymetry, waves, currents, depth of the water 
column etc. determine the extent of the mixing of 
the brine discharge and therefore the 
geographical range of the impact.  Enclosed and 
shallow sites with abundant marine life are 
generally considered to be more sensitive to 
desalination plant discharges compared to 
expose, high energy, open-sea locations, which 
are more capable to dilute and disperse the 
discharges (Lattemann and Höpner 2008). The 
environmental effects related to each physico-
chemical characteristic of brine discharge are as 
the follows. 
 

6.2.1. Salinity 

Salinity is one of the vital parameters for marine 
life. Many marine organisms are naturally 
adapted to changes in seawater salinity 
(typically, natural salinity fluctuation is at least ± 
10 % of the average annual ambient seawater 
salinity) (Danoun 2007).  But local salinity levels 
around the brine discharge location mostly 
exceed natural salinity levels and pose threat for 
a variety of marine species. Most marine 
organisms can adapt to minor deviations in 
salinity and might tolerate extreme situations 
temporarily. However, only few species will be 
tolerant of high salt concentrations over 
extended periods of time 
 
Benthic communities, such as sea grass beds, 
may be more affected by RO plant discharge, 
which has higher salinity and tends to form salt 
layer at bottom. In contrast, brine discharge of 



Desalination: Brine and Residual Management  

CIRSEE- PEP – RI024_Réf. KG/sm/18695 - 42/91 - 19/10/2011 

distillation plants will affect open water 
organisms (Lattemann and Höpner 2008). The 
speed of dilution of the discharged brine 
decreases with growing density differences 
between brine and the receiving water. Thus 
particularly RO brines can keep critical salinity 
levels over a larger area of the water body 
 
The impact of concentrate salinity on a receiving 
water body is highly site specific. Toxicity 
depends on the sensitivity of the species to 
increased salinity, the natural salinity variations 
of their habitat and life cycle stage (UNEP 
2008).  Studies indicate that mortality of many 
marine flora and fauna species can occur at 
salinity concentrations exceeding 40g/L. The 
sea grass species are particularly sensitive to 
increases above this limit. Most organisms can 
cope with short salinity peaks of up to 50 mg/L 
and can adapt to long-term variations of 1-2 
mg/L. Some organisms have very low levels of 
tolerance such as corals, the salinity of 43 mg/L 
can already be lethal for them (Lattemann, et al., 
2010).  However, physiological functions (e.g. 
reproduction, growth etc.) of many species can 
be impaired at far lower salinity concentrations 
than this. Salinity concentrations of 
approximately 2.5g/L above background 
maximum salinity concentrations (average of 35 
g/L) could result in chronic and possible adverse 
effects on more sensitive species. 
 
One such study investigated the impact of 
salinity on Posidonia oceanica, a Mediterranean 
seagrass. The investigations showed significant 
effects on seagrass structure and vitality at 
salinities of 39.1 mg/L and 38.4 mg/L, 
respectively. A salinity of about 45 mg/L caused 
about 50% mortality in 15 days and growth rates 
were reduced by 50 % at a salinity of 43 mg/L.  
However, P. oceanica plants that survived in a 
salinity of 43 mg/L over 15 days were able to 
recover when returned to normal condition, 
hence showing high temporary tolerance levels 
(UNEP 2008). 
 
Some macrofauna taxa such as echinoderms 
(e.g. sea urchins, starfish), which are strictly 
marine, seem to be more sensitive to salinity 
variations (UNEP 2008). For example, the 
higher salinity levels near the outfall of the 
Dhekelia SWRO plant (10.5 MGD) in Cyprus 
were reported to be responsible for a decline of 
macro-algal population. Some echinoderm 
species completely vanished within 100 m from 
discharge point after 3 years of plant operation 
(Fritzmann et al. 2007) 
 

In contrast, two seagrass species common to 
Western Australian waters, Posidonia australis 
and P. amphibolis, seem to be more adapted to 
higher salinities. Densest covers of meadows 
are being observed at salinities between 40 and 
50 (cf. Box 2, Perth). The available studies 
suggest that some sea grasses are more 
tolerant to hyper saline conditions than others, at 
least some Atlantic and Pacific species. 
Furthermore, young life cycle stages, such as 
sea urchin embryos, are considered to be more 
sensitive than adults (UNEP2008).  
 
For many other ecosystems, the exact effects of 
increased salinity on marine organisms are still 
not entirely investigated. Detailed analysis is 
lacking and further research is needed. 
 

6.2.2. Temperature 

Temperature is another vital parameter for 
marine life. Increased temperature of brine 
discharge is an issue only in the case of thermal 
desalination plants. Thermal desalination plants 
generate high thermal emissions and discharge 
the brine at 5-15 °C above ambient. In case of 
RO plants the brine is discharged at only slightly 
higher than ambient values and can be 
neglected.  
 
Marine species need favourable temperature 
conditions to grow. Significant long-term 
alterations in temperature can be harmful for 
most of the species. The temperature of 
seawater rises in the vicinity of thermal 
discharges. This may provide favourable 
temperature conditions and boost biological 
activities in winter. But in summer it can be lethal 
to marine life when critical values are exceeded. 
Marine organisms could be attracted or repelled 
by the warm water, and species more adapted 
to the higher temperatures and seasonal pattern 
may eventually predominate in the discharge 
site of the distillation plant (UNEP 2008). 
 
The distribution and extent of thermal impacts is 
influenced by the location of the plant discharge, 
with brine discharges to enclosed water bodies 
more likely to result in measurable thermal 
effects than discharges to well-flushed 
environments.  
 
Also, the oxygen solubility in water reduces with 
the increased temperatures, which can lead to 
significant decrease in oxygen levels in the brine 
discharge area. The lower oxygen content may 
be harmful to marine life (Lattemann and Höpner 
2008). 



Desalination: Brine and Residual Management  

CIRSEE- PEP – RI024_Réf. KG/sm/18695 - 43/91 - 19/10/2011 

6.2.3. Process Residuals 

The studies show that concentrations of 
residuals cause acute impacts within a local 
mixing zone unless they are decreased to 
harmless or ambient levels. The acute impact 
zone depends on the dilution rate of the brine in 
the receiving water. These process residuals 
can cause chronic impacts and long-term effects 
if the accumulation rate surpasses the natural 
decomposition rate. Chronic impacts are not 
necessarily restricted to a zone around the 
outfall but can occur in the whole water body. 
 
Possible ecological impacts of brine discharges 
on marine environment are as follows. 

6.2.3.1. Biocides 

Antifouling chemicals like chlorine are highly 
toxic, but are mainly an acute problem within the 
mixing zone of thermal plants. In case of RO 
plants the pre-treated water is de-chlorinated 
before it enters the RO unit to protect the 
membranes. Therefore residual chlorine levels 
found are very low to non-detectable. 
Potential impacts may result in formation of 
halogenated by-products that may harm the 
marine organisms. 

6.2.3.2. Antiscalants 

The toxicity of antisacaling chemicals to marine 
life is generally low. They contain polymeric 
chemicals like polycarbonic acids and 
phophonates, which are poorly degradable and 
might cause chronic impacts due to load 
accumulation. 
 
Also, problems of eutrophication have been 
observed near the outlets of desalination plants 
in the Gulf where polyphosphates were used, as 
these are easily hydrolyzed to orthophosphate, 
which is a major nutrient for primary producers 
(UNEP, 2008). 

6.2.3.3. Coagulants 

Coagulants have a very low toxic potential, but 
may disturb the photosynthesis process as they 
increase water turbidity.  If ferric salts are used, 
their discharge causes an intense coloration 
(reddish colour) of the brine discharge. The 
turbidity of the brine discharge increases as a 
result and may cause aesthetic impacts and 
algae bloom at the discharge point location 
(Lattemann and Höpner 2008). 
 

6.2.3.4. Antifoaming agents 

Antifoaming additives are non-toxic but can be 
highly polymerized, which reduces their 
biodegradability. Potential adverse effects are 
not likely, as dosage levels are low (in ppm 
ranges) and discharge concentrations are 
further decreased by dilution in the seawater 
environment (Lattemann and Höpner, 2008, 
UNEP 2008). 

6.2.3.5. Heavy metals 

Copper is transported and accumulated in 
sediments like most metals, which is a major 
concern for point discharges, and may 
potentially lead to increased sediment 
concentration in the discharge vicinity. Metals in 
sediments can be assimilated by benthic 
organisms, which often form the basis of the 
marine food chain (Lattemann and Höpner, 
2008). 

6.2.3.6. Cleaning Chemicals 

The cleaning solutions, especially their 
additives, may be harmful to aquatic life if 
discharged to surface water without treatment. 
 
 

6.3. Impact on soil and 
groundwater 

In the surface discharge method of brine 
disposal, if a desalination plant is located far 
from discharge location, brine is transported to 
the outfall via long pipes. In case of any leakage 
of pipes laid over the aquifers, the brine may 
penetrate underground and contaminate the 
groundwater (Einav et al. 2002) 
  
The deep well injection method also poses a 
potential threat for groundwater. In addition to 
injection well failure, prolonged well injection 
also pose threat of contaminating water aquifers 
used for drinking water supply. In case of 
prolonged well injection a salty plume may 
develop around the recharge well, which 
migrates downward due to the high density of 
the plume and thus affect deeper drinking water 
production wells (Mohamed et al. cited in UNEP 
2008).  
 
Impact of land disposal of brine discharge from 
desalination plants on soil and groundwater was 
reported by Mohamed et al. (2005). In this study, 
25 inland brackish water reverse osmosis 
(BWRO) desalination plants in the eastern 



Desalination: Brine and Residual Management  

CIRSEE- PEP – RI024_Réf. KG/sm/18695 - 44/91 - 19/10/2011 

region of Abu Dhabi (namely Al Wagan, Al 
Quaa, and Um Al Zumool) were evaluated. The 
brine is disposed directly into surface 
impoundment (unlined pits) in a permeable soil 
with low clay content, cation exchange capacity, 
and organic matter content. The overall study 
indicated that effluents discharge to the desert 

can have an adverse effect on the feed water 
and (or) underground aquifers. Most of the water 
samples (feed, product, reject, and pond water) 
showed the presence of major, minor, and trace 
constituents. Some of these constituents were 
above the allowable standards. 

 
 
 



Desalination: Brine and Residual Management  

CIRSEE- PEP – RI024_Réf. KG/sm/18695 - 45/91 - 19/10/2011 

7. Determining Marine Impact of Brine Discharge 

7.1. Marine Sensitivity 

The marine ecosystems vary in their sensitivities 
to brine discharge, as discussed in the previous 
topic. Hopner and Windelberg (1996 cited in 
Einav et al. 2002) have subdivided the global 
marine habitats into 15 categories. They ranked 
the habitats in terms of their perceived sensitivity 
towards brine discharge, the water exchange 
capacity and the natural recovery potential. This 
ranked from the least sensitive high-energy 
oceanic coast and exposed rocky coasts to the 
most sensitive—coral reef, salt marsh, and 
mangrove. They are according to their ranking 
as follows (Einav et al. 2002): 

1. High-energy oceanic coasts, rocky or 
sandy, with coast-parallel current 
• Energy input prevents local 

accumulations and oxygen and nutrient 
levels favour biodegradation. 

• Rapid water exchange prevents 
damages by high salinity and elevated 
temperature. 

2. Exposed rocky coast 
• Good water exchange, even in small 

niches. 

3. Mature shoreline 
• Sediments mobility prevents local 

accumulation of particle-adsorbed 
matter.  

• This type of coast does not include 
bays and lagoons of long water and 
sediment residence times. 

4. Coastal upwelling 
• The danger of stagnant beach near 

water is greater than in case 1. 
• Conditions change seasonally, 

sometimes containing nutrients and 
suspended solids.  

• The sensitivity of the sub ecosystem, 
however, is lower than in the 
forthcoming classes. 

5. High energy soft tidal coast 
• There are large inter tidal areas and 

large sediment surfaces susceptible to 
adsorption and accumulation. 

• The water exchange and the sediment 
mobility, however, are high. 

6. Estuaries and similar systems 
• Similar to 5, above, with high nutrient 

input.  

• Turbidity and seasonal water quality 
changes not suitable for desalination 
plants 

7. Low energy, sand-, mud- and beach rock-
flats 
• Sensitive because of high individual 

numbers at low species numbers. 
• Loads may accumulate because of 

adsorption to large surfaces and 
because of evaporation.  

• Limited water exchange 

8. Coastal sandbanks (salt flats) 
• Sandbanks mostly continue into the 

inter-tidal zone and change into area 
types like 7, exposed to wind and dust. 

• The sandbanks themselves are flooded 
occasionally. 

• Degradation is only during the rare 
inundation periods. 

9. Fiords 
• Enclosed deep water bodies of limited 

exchange. 
• Danger of thermo-clines and oxygen 

deficits in the depth. 
• They are shelter and breeding areas of 

sea animals. 

10. Shallow low-energy bays and semi-
enclosed lagoon 
• Similar to 7, but exchange is still lower. 
• Brine discharge load add to natural 

stress factors like high and changing 
salinities, changing water level, solar 
irradiation. 

11.  Algal mats 
• Wide intertidal areas at very low beach 

slopes. 
• At one hand algal mats are very 

sensitive to salt, irradiation, dryness 
and even oil. But the sensitivity to other 
stress factors is unknown. 

12. Seaweed bays and shallows 
• The category shares the sensitivity of 

10 and bears additionally the sensitivity 
of the seaweed and the animals, which 
feed from plants, look for shelter and 
use seaweed for breeding (e.g. 
dugongs and turtles). 

13. Coral reefs 
• Coastal coral reefs receive coastal 

discharges. 



Desalination: Brine and Residual Management  

CIRSEE- PEP – RI024_Réf. KG/sm/18695 - 46/91 - 19/10/2011 

• Coral reefs are the basis of a species 
rich community of which the species 
have different sensitivity. 

14. Salt marsh 
• Sensitivity similar to 7, with the 

additional sensitivity of macrophytes 
(aquatic plants) and animals that 
inhabit salt marshes. 

15. Mangal (mangrove flats) 
• Sensitivity is assumed to be close to 

category 14. 
• The rapid decline of mangrove areas in 

the past argues for a high sensitivity to 